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FCC 1A

The United States Federal Communications Commission (in 47 CFR 15.105) has specified that the following
notice be brought to the attention of users of this product.

This equipment has been tested and found to comply with the limits for a Class B digital device, pursuant to
Part 15 of the FCC Rules. These limits are designed to provide reasonable protection against harmful
interference in a residential installation. This equipment generates, uses and can radiate radio frequency
energy and, if not installed and used in accordance with the instructions, may cause harmful interference to
radio communications. However, there is no guarantee that interference will not occur in a particular
installation. If this equipment does cause harmful interference to radio or television reception, which can be
determined by turning the equipment off and on, the user is encouraged to try to correct the interference by
one or more of the following measures:

e  Reorient or relocate the receiving antenna.

Increase the separation between the equipment and the receiver.

Connect the equipment into an outlet on a circuit different from that to which the receiver is connected.

Consult the dealer or an experienced radio/TV technician for help.

For further information, contact: Manager of Corporate Product Regulations, HP Inc. 1501 Page Mill Road,
Palo Alto, CA 94304, U.S.A.

Modifications (part 15.21)
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The FCC requires the user to be notified that any changes or modifications made to this device that are not
expressly approved by HP may void the user’s authority to operate the equipment.

This device complies with Part 15 of the FCC Rules. Operation is subject to the following two conditions: (1)
this device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.
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Gerduschemission

LpA < 70 dB am Arbeitsplatz im Normalbetrieb nach DIN 45635 T. 19
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I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: SNPRH-1506-01- R6 Original/en

Manufacturer's Name: HP Inc.
Manufacturer's Address: HP Singapore (Private) Limited, 1 Depot Close, Singapore 109841

declare, under its sole responsibility that the product

Product Name and Model:?  HP DeskJet GT 5820 All-in-One Printer Series
HP Ink Tank Wireless 410 Series
HP Smart Tank Wireless 450 Series
Regulatory Model Number:" SNPRH-1506-01
Product Options: Please See ANNEX |

conforms to the following Product Specifications and Regulations:

Safety EMC Spectrum

IEC 60950-1:2005 +A1:2009 +A2:2013  EN 55032:2012 / EN 55032:2012 ClassB  EN 300 328 V2.1.1:2016
EN 60950-1:2006 +A11:2009 +A1:2010  CISPR 24:2010/ EN 55024:2010

+A12:2011 +AZ2:2013 EN 61000-3-2:2014
EN 62479:2010 EN 61000-3-3:2013
EN 62311:2008 FCC CFR 47 Part 15

ICES-003, Issue &
EN 301 489-1 V2.1.1:2017
EN 301 489-17 V3.1.1:2017

Ecodesign
Regulation (EC) No. 1275/2008
EMERGY STAR® Qualified Imaging Equipment Operational Mede (OM) Test Procedure
EN 50564:2011
IEC 82301:2011

RoHS
EN 50581:2012

The product herewith complies with the requirements of the Radio Equipment Directive 2014/53/EU, the Ecodesign
Directive 2009/125/EC , the RoHS Directive 2011/65/EU and carries the C€-marking accordingly.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Additional Information:

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

2) This product was tested in a typical HP environment, in conjunction with an HP host system.

3) This product uses a radio module with Regulatory Model Number SDGOB-1392 as needed to meet technical
regulatory requirements for the countries/regions where this product will be sold.

Vancouver, WA
13-05-2017 Uwe Voigt, Manager

Customer Assurance, Inkjet Business and Platform

Local contact for regulatory topics only:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
Us. HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 850-857-1501
hitp:/fwww hp eu/certificates
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DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

ANNEX

Regulatory Model Number: SNPRH-1506-01

OPTIONS

DESCRIPTION:* OPTION RMN:*

Power Supply (World Wide, except China and India) F5S43-64001

For non-EU countries only:

DESCRIPTION:* OPTION RMN:*

Power Supply (World Wide, except China and India) F5543-64001

Power Supply (China and India) F5S43-64002

*Where X represents any alpha numeric character.
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/% CAUTION: The radiated output power of this device is far below the FCC radio frequency exposure limits.

Nevertheless, the device shall be used in such a manner that the potential for human contact during normal
operation is minimized. This product and any attached external antenna, if supported, shall be placed in such
a manner to minimize the potential for human contact during normal operation. In order to avoid the
possibility of exceeding the FCC radio frequency exposure limits, human proximity to the antenna shall not be
less than 20 cm (8 inches) during normal operation.

Bepd AR Al o @ LX) ARt

Este equipamento opera em carater secundario, isto é, ndo tem direito a prote¢do contra interferéncia
prejudicial, mesmo de esta¢des do mesmo tipo, e ndo pode causar interferéncia em sistemas operando em
carater primario.

ALkeh A& Aol g 3] AL

Under Industry Canada regulations, this radio transmitter may only operate using an antenna of a type and
maximum (or lesser) gain approved for the transmitter by Industry Canada. To reduce potential radio
interference to other users, the antenna type and its gain should be so chosen that the equivalent
isotropically radiated power (e.i.r.p.) is not more than that necessary for successful communication.

This device complies with Industry Canada licence-exempt RSS standard(s). Operation is subject to the
following two conditions: (1) this device may not cause interference, and (2) this device must accept any
interference, including interference that may cause undesired operation of the device.

WARNING! Exposure to Radio Frequency Radiation The radiated output power of this device is below the
Industry Canada radio frequency exposure limits. Nevertheless, the device should be used in such a manner
that the potential for human contact is minimized during normal operation.

To avoid the possibility of exceeding the Industry Canada radio frequency exposure limits, human proximity
to the antennas should not be less than 20 cm (8 inches).

Conformément au Réglement d'Industrie Canada, cet émetteur radioélectrique ne peut fonctionner qu'avec
une antenne d'un type et d'un gain maximum (ou moindre) approuvé par Industrie Canada. Afin de réduire le
brouillage radioélectrique potentiel pour d'autres utilisateurs, le type d'antenne et son gain doivent étre
choisis de maniére a ce que la puissance isotrope rayonnée équivalente (p.i.r.e.) ne dépasse pas celle
nécessaire a une communication réussie.
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Cet appareil est conforme aux normes RSS exemptes de licence d'Industrie Canada. Son fonctionnement
dépend des deux conditions suivantes : (1) cet appareil ne doit pas provoquer d'interférences nuisibles et (2)
doit accepter toutes les interférences recues, y compris des interférences pouvant provoquer un
fonctionnement non souhaité de l'appareil.

AVERTISSEMENT relatif a l'exposition aux radiofréquences. La puissance de rayonnement de cet appareil se
trouve sous les limites d'exposition de radiofréquences d'Industrie Canada. Néanmoins, cet appareil doit étre
utilisé de telle sorte qu'il doive étre mis en contact le moins possible avec le corps humain.

Afin d'éviter le dépassement éventuel des limites d'exposition aux radiofréquences d'Industrie Canada, il est
recommandé de maintenir une distance de plus de 20 cm entre les antennes et l'utilisateur.
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La operacion de este equipo esta sujeta a las siguientes dos condiciones: (1) es posible que este equipo o
dispositivo no cause interferencia perjudicial y (2) este equipo o dispositivo debe aceptar cualquier
interferencia, incluyendo la que pueda causar su operacion no deseada.

Para saber el modelo de la tarjeta inalambrica utilizada, revise la etiqueta regulatoria de la impresora.
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Este produto eletronico e seus componentes ndo devem ser descartados no lixo comum, pois
embora estejam em conformidade com padrdes mundiais de restri¢do a substancias nocivas,
podem conter, ainda que em quantidades minimas, substancias impactantes ao meio
ambiente. Ao final da vida util deste produto, o usuario devera entrega-lo a HP. A ndo
observancia dessa orientagdo sujeitara o infrator as sancdes previstas em lei.

Apos o uso, as pilhas e/ou baterias dos produtos HP deverao ser entregues ao
estabelecimento comercial ou rede de assisténcia técnica autorizada pela HP.

Para maiores informacdes, inclusive sobre os pontos de recebimento, acesse:
N&o descarte o produto eletronico em

lixo comum www.hp.com.br/reciclar
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Taiwan Declaration of the Presence Condition of the Restricted Substances Marking

PR AR K AR SR
Bon Restricted substances and its chemical symbols
Unit B & ] FNESE ES-LiF 3 ER-KM
(Pb) (Hg) (cd) (Cr*®) (PBB) (PBDE)

FIENG

— le) o o} le) o
Print engine
SN [

o le) o o e} e}
External casing and trays
CRLGSES

— o o e} ) o
Power supply
B

o o o e} ) o
Cables
FI1 il 78 & Al

— le) o o le) o
Print printed circuit board
FEHIE R

— o o e} e} e}
Control panel
SoK[E

o o o e} ) o
Cartridge
bR

— o o e} ) o
Scanner assembly

fii#% 1. VEH 01wt %” K i 0.01wt%” (RIGINIWE 2 H 0 oG il E 0 G i R

Note 1: “Exceeding 0.1 wt %" and “exceeding 0.01 wt %" indicate that the percentage content of the restricted substance exceeds the
reference percentage value of presence condition.

fii# 2. “O” (RIGZIURMMTLL E /0 et i R 5 7 Je i A UE{E,

Note 2: “O” indicates that the percentage content of the restricted substance does not exceed the percentage of reference value of
presence.

% 3. —" FRIGZHEIRIN BRI

’

Note 3: The “—” indicates that the restricted substance corresponds to the exemption.
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To access the latest user guides or manuals for your product, go to www.support.hp.com. Select Find your
product, and then follow the onscreen instructions.
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This product, as well as its related consumables and spares, complies with the reduction in hazardous
substances provisions of the "India E-waste Rule 2016." It does not contain lead, mercury, hexavalent
chromium, polybrominated biphenyls or polybrominated diphenyl ethers in concentrations exceeding 0.1
weight % and 0.01 weight % for cadmium, except where allowed pursuant to the exemptions set in Schedule
2 of the Rule.
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OOnanHaHHSA BigOBigae BUMoraM TeXHIYHOTO perIaMeHTy 00 OOMEKSHHS BUKOPHCTAHHS ESKUX
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Turkiye Cumhuriyeti: EEE Yonetmeligine Uygundur

Most HP products are designed to meet EPEAT. EPEAT is a comprehensive environmental rating that helps
identify greener electronics equipment. For more information on EPEAT go to www.epeat.net. For information
on HP's EPEAT registered products go to www.hp.com/hpinfo/globalcitizenship/environment/pdf/
epeat_printers.pdf.
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